

# Chandler Consulting Limited

Col 3:17

Insulating Gloves - Test Report

Report Number: **C10381**

Date: **10/03/2011** Tester's Name: **N. Chandler**

Owner: **NZ Insulators**  
Contact: \_\_\_\_\_ Ph: \_\_\_\_\_  
Purchase Order No: \_\_\_\_\_

Reference Instrument(s): **Fluke 40kV probe, Meter Nos. 51260/494 & 09104179**

Recheck Due Date: **7-Dec-11**


Glove Inspection: **1 x pair Sofamel Class 00 - 360 mm Visual checks - all OK (new gloves)**  
**1 x pair Sofamel Class 1 - 360 mm**  
**1 x pair Sofamel Class 2 - 360 mm**

**Test Results:**

Class:	I/D No:	L / R	Size / Length:	Leakage (mA):	Pass / Fail:	Notes:
00	LV	R	10, 360	1.6 mA	Pass	NCC
00	LV	L	10, 360	1.6 mA	Pass	NCC
1	HV	L	10, 360	2.6 mA	Pass	NCC
1	HV	R	10, 360	2.7 mA	Pass	NCC
2	HV	L	10, 360	4.4 mA	Pass	NCC
2	HV	R	10, 360	4.4 mA	Pass	NCC

Date Tested: **10/03/2011** Retest Date: **10/09/2011**

Notes: Failed gloves: **Nil** Air temp: **23 °C**  
Humidity: **58 %**  
Comments:  
**Leakage current low - well within specified limits for each class of glove.**  
  
**Gloves tested in accordance with ASTM F- 496**

Signature:  Address: **Chandler Consulting Limited**  
**N. Chandler - REA, 1 3024, EE 242860** **42a Royal Road, Massey 0614**  
**Auckland, New Zealand**